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2.490 GHz 2.495 GHz 1.000 MHz 2.494 66 GHz -221 dBm 10.79 dB Y631 oz 2695 GHe 1.000 MHz 2.69111 GHz -7.25 dBm 2.75dB
2495 GHz 2,496 GHz 200,000 kHz 2.49599 GHz -16.45 dBm -3.45dB 2685 GHz 2.710GHz 1.000 MHz 2.69852 GHz -32.01dBm -19.01 dB
2496 GHz 2516 GhHz 100.000 kHz 249635 GHz 1830 dBm 1170 dB 2710 GHe 3795 CHe. 1,000 Mis 371707 GHz 35.40 dBm 20,40 dB
oty o o = mmaw

12:37:14 AN 01/30/2024 1

2:54:33 AN 01/30/2024

Power Limit -10dBm > -21.55 dBm Pass Power Limit -10dBm > -21.45 dBm Pass

Reflevel 4000dBm  Offset 10.50 dB & REW 10kHz saL Ref Level 20.00dBm  Offset 10.50dB = RBW 10KkHz

- Att
1ACR

MultiVie Spactrumm

3008 ® SWT  100ms ® VBW 30kHz Mode Sweep

- A 30dB @ SWT 100 ms & VBW 30kHz _Mode Sweep

30 dBm

CF 2.4945 GHz _ . 3 ) 1001 pts. 200.0 kHa/ Spon 2.0 MHz || |CF 2.6915 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

N

sl L
WG R

|"|wr||| U

2 Result Summas None 2 Result Summas None
Txl [Ref) 1.000 MHz -21.55 dBm Tx1 (Ref) 1.000 MHz -21.45 dBm
Ta Total -21.55 dBm Tx Total -21.45 dBm

ety S R0

12:37:42 MM 01/30/2024 12:55:37 M 01/30/2024
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 20.00 dBm  Offset 10.50 d8 Mode Auto Sweep

saL Ref Level 40.00dBm  OMfset 10.50 4B Mode Auto Sweep

1 Spurious Emissions

1 Spurieus Emissions

Uit Chee 7 Limit Ched
Line _SPURJOUS_LINE_ABS_002 Phss g LIPE SPUR/OUS_LINE _A8s 02
SPURMBUS_UNE [ABS_002
b
10 10
0 [e—" . i
‘ LA i e E e R ‘
¢
10 dBm { 1o

LD
0 | I
SPURKOUS_LINE_ABS 002 il V
)
I i 3! h*‘h.__

oS
50
50 dBrm T
2.67 GHa 10005 pts. 12.5 MHz/ 2.795 GHz
2.475 GHz B004 pts .1 MHz/ 2.516 GHz 2 Result Summs
2,670 GHz 2,690 GHz 100.000 kHz 268389 GHz 4.95 dBm -25.05 dB
2475 GHz 2,490 GHz 1.000 MHz 2 -26.59 dBm -1.59 dB 2690 GHz 2691 GHz 500000 kitz 2.69003 GHz -22.92 dBm -12.92 dB
2490 GHz 2495 GHz 1,000 Mz 2 2 82248 2691 GHz 2695 GHz 1.000 Mz 2.69102 GHz -17.18dBm -7.18dB
2495 GHt 2496 GHz 200.000 kHz 249595 GHz -25. -12.74 B 2695 GHz 2710 GHz 1.000 MHz 269504 GHz -23.76dBm -10.76 dB
2856 Gz 2516 6Hz 100.000 Kz 2.49689 GHz -26.53 dB 2710 ahz 3795 GHe 1,000 MHz 2.71053 GHz 35.03 dBm 1063 dB
£ ey - S 2D
07:41:53 PN 12/20/2023

07:49:07 BM 12/20/2023
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n41 / 20MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 4000 dBm  Offset 10.50 dB Mode Auto Sweep SGL Ref Level 4000 dBm  Offset 10.50 dB Meode Auto Sweep sGL
Count 100/100 Count 100100
1 Spurious Emissions
it Chee n
Line _SPURJOUS. LINE_ABS. L
30
20
|‘|
10 I 10
[]
a H 0 dBnr
!
10 dBrmy 'I! 1 T o
) I"
Il B 0
SPURIOUS_LINE | ABS_002 LN
| | . o | |
- I i ; i
| Ly [ [ ]{{bocom
w0 FITITI PN INg I [l i
\ ||'l ] “ j | | 1 s, )
50 dBm s +
I o e
2.67 GHz 10005 pts 12.5 MHz/ 2.795 GHz.
2.475 GHz B004 pts .1 MHz/ 2.516 GHz =T
2670 GHz 2,690 GHz 100.000 kHz 2.68889 GHz 1931 dBm -10.69 dB
2475.GHz 2.490 6Hz 1.000 MHz 2.49008 GHz -29.45 dBm -4.45 dB 2690 GHz 2691 GHz 500.000 kiz 263003 GHz 13714 dBm 314 dB
2490 GHz 2,495 GHz 1,000 MHz 2.49462 GHz -2.69 dBm 10.31 dB 2631 GHz 2695 GHz 1,000 MHz 2.69114 GHz -10.08 dBm 0.08 dB
2,495 GHr 2496 Ghz 200000 kiz 249599 GHz -17.14 dBm -414.dB 2695 GHz 2710 GHe 1.000 Mz 269572 GHz -33.00 dBm -20.00 dB
2496 GHz 2516 GHz 100.000 khz 249710 GHz 17.96 dBm -12.04 dB 2710 cHe 2795 cHy 1,000 Mi 375284 GHz 4529 dBm 2029 dB

12:39:17 AN 01/30/2024 12:53:51 AN 03/30/2024

Power Limit -10dBm > -22.10 dBm Pass

Reflevel 4000 dBm  Offset 10.50 B ® RBW 10 kHz

saL
= an 0GB ® SWT_ 100ms & VBW 30 kHz _Mode Sweep Count 100/100
1ACIR

30 Hr

20

10 B

V

. A L T

2 Result Summan None
Tl (Ref] 1.000 MHz -22.10 dBm
Tx Total -22.10 dBm

12:40:31 AM  01/30/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG3N2802C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

-

07:48:03 M 12/20/2023

Ref Level 4000 dBm  Offset 10.50 dB Mode Auto Sweep SGL Ref Level 4000 dBm  Offset 10.50 dB Meode Auto Sweep sGL
1 Spurious Emissions 1 Spurious Emissions.
Limit Chee s Limit Ched
Line _SPUR[OUS_LINE_ABS_0G2 Phss S STURIOUS_LINE_ARS._ 02
SPURIOUS_LINE_ABS D02
0
10 10
0 prasg [lineasid HeLes
™ E™ " % S
FTTS  fppy oT il ! ‘
10 dBm 1 I 1o [
Sm RIOUS_LINE |ABS_00. ! * |
PURIOUS E | 2
/ ‘[1\ w M
e W
el 40 dBm ! -
|t e —
50
50 dBrm
2.67 GHa 10005 pts. 12.5 MHz/ 2.795 GHz
2.475 GHz B004 pts .1 MHz/ 2.516 GHz 2 Result Summs
2,670 GHz 2,690 GHz 100.000 kHz 268219 GHz 4.14 dBm -25.86 dB
2475 GHz 2,490 GHz 1.000 MHz 249042 GHz -28.49 dBm 2690 GHz 2691 GHz 500000 kitz 2.69014 GHz -22.21 dBm -1221dB
2490 GHz 2495 GHz 1,000 Mz 2.49424 GHz -24.22 dBm 2691 GHz 2695 GHz 1.000 Mz 2.69102 GHz -20.77 dBm -10.77 dB
2495 GHt 2496 GHz 200.000 kHz 249595 GHz -26.00 dBm 2695 GHz 2710 GHz 1.000 MHz 269500 GHz -24.63dBm 11.63dB
2856 Gz 2516 6Hz 100.000 Kz 249727 GHz 1.98 dBm 2710 ahz 3795 GHe 1,000 Miz 271011 GHz 3638 dBm 11.33 dB
ety fesry o R
07:42:40 PN 12/20/2023
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n41 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

ect
ultiView Spectrum -

Ref Level 40.00 dBm  Offset 10,50 dB Mode Auto Sweep SGL RefLevel 40.00dBm  Offset 10.50 9B Mode Auto Sweep SGL
Count 100/100 Count 100/100

1 Spurious Emissions 1 Spurious Emissions

Limit Ched ] m

Line _SPUROUS_LINE_ABS_002 il
30
20 I’
10 fl 10

10 dBrmy

0 ¥
SPURIOUS_LINE ABS_002 Ul IU | )

| - llemrng il

. I !
50 dBm : Il'l ;\J’ W,‘LWL .Jr.l,.‘!\.- T w~/-\nv—w—.~ﬂ‘J‘lf \” ‘W ‘

267 GHz 10005 pts 12.5 MHz/ 2.795 GHz

2475 GAz 8004 pis 1 MHz/ 2516GHz | '3 peylt Summan
2670 GHz 260 GHz 100.000 kHz 268907 GHz 1831 dBm -11.69 dB
2475 GHz 2.490 GHe 1.000 MHz 2.48950 GHz -30.65 dBm -5.65dB 2690 GHz 2691 GHz 500.000 kiz 269002 GHz 1414 dBm 414 dB
2.490 GHz 2.495 GHz 1.000 WHz 2.49468 GHz -211dBm 10.89 dB Y631 oz 3695 GHz 1.000 MHz 269164 GHz -1.87 dBm 8.13 dB
2495 GHz 2496 GHz 200000 kitz 249598 GHz -16.74 dBm -3.74dB 2695 GHz 2710 GHz 1.000 Mz 269515 GHz -18.10dBm -5.10 dB
2496 Ghz 2.516 GHz 100.000 kHz 2.49709 GHz 16.67 dBm 1333 dB 2.710 GHz 2.795 GHz 1.000 MHz 2.76962 GHz -45.41 dBm 2041 dB
[E ey 500
12:43:20 AN 01/30/2024 12:51:52 AN 01/30/2024

Power Limit -10dBm > -26.90 dBm Pass Power Limit -10dBm > -26.90 dBm Pass

RefLevel 4000 dBm  Offset 1050 dB = RBW 10 kiz se Reflevel 4000 dBm  Offsct 10.50dB = REW 10kHz

- At 3008 & SWT 100 ms ® VBW 30kHz _ Mode Sweep Count 1007100 | St R
1Ack

30 Hr EN 1 TH

20 dbm t T T »

10 dBor T + - 10 dBm

0

-10

20 dm { + T 20 dBm

30 dmr

40

u |
L haﬂ
. (L LR
i LA
U1 b] 1 I 1
CF2.434 5 GHz 1001 pts 200.0 kHaf Span 2.0 MH || |72 69164 GHz 1001 pts 200.0 kHa/ Span 2.0 MHz |
2 Result Summar None 2 Result Summas None
Tal [Ref) 1.000 MHz -21.22 dBm Tl (Ref) 1.000 MHz -20.24 dBm
T Total 21.22 dBm Tx Total -20.24 dBm
ety oy e [ ] o R

12:43:45 BN 01/30/2024 12:52:38 Am  01/30/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

-
Ref Level 40.00 dBm  Offset 10,50 B

1 Spurious Emissions

Mode Auto Sweep

s Ref Level 40,00 dBm  Offset 105048

Mode Auto Sweep

1 Spurieus Emissions

Limit Ches
Line _SPUR|GLS_LINE_ABS_¢

Limit Chee
Line SPURIOUS LINE_ABS_0C2

SpORIBUS_LINE |ABS D02

07:46:57 BM 12/20/2023

b
10 10
0 . s Rt &
[y Ty T A MNP ST w;thMﬁ |
10 dBr l‘ - - . 1 I
Y — ! | i
SPURIOUS_LINE ABS 002 i
" 1 h 20 i
i
f | [ 40 dBem
40 = | -
50
50 dBr
2.67 GHa 10005 pts. 12.5 MHz/ 2.795 GHz
2.475 GHz B004 pts .1 MHz/ 2.516 GHz 2 Result Summs
2,670 GHz 2,690 GHz 100.000 kHz 268828 GHz 2.97 dBm -27.03 dB
2475 GHz 2490 GHz 1.000 Mz 2.49036 GHz -32.05 dBm 2690 GHz 2691 GHz 500000 kiz 2.69003 GHz -29.92 dBm -19.92 dB
2490 GHz 2495 Gz 1.000 Mz 243445 GHz -28.47 dBm 2691 GHz 2695 GHz 1.000 Mz 2.69125 GHz -27.46 dBm -17.46 dB
2495 GHt 2496 GHz 200.000 kHz 249600 GHz -30.65 dBm 2695 Gz 2710 GHz 1.000 MHz 269511 GHz -3232dBm 19.32dB
2,436 GHz 2516 GHz 100.000 kiz 251473 GHz -0.26 dBm 2710 GHz 2.795 GHz 1.000 MHz 2.71019 GHz -38.81 dBm -13.81 dB
ety nessy o b
07:43:46 T 12/20/2023
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n41/20MHz / CP OFDM / QPSK/ Full RB

Lowest Band Edge Highest Band Edge

Ref Level 40.00 dBm  Offset 10,50 dB Mode Auto Sweep SGL RefLevel 40.00dBm  Offset 10.50 9B Mode Auto Sweep SGL

1 Spurious Emissians
" SPORMGUS_UNE  ABS_002
20
0 10
, B B O e
TN S | |
10 dBm ‘ \ ‘m 1
i l bl []l20
sPURI ABS_002 | | [ E
. ol v 30
_aer] " 40 db T —
50
50 dBr
287 GHz 10005 pts 12,5 MHz/ 2.795 GHz
2475 GAz 8004 pis 1 MHz/ 2516GHz |5 peylt Summan
2670 GHz 260 GHz 100.000 kHz 268355 GHz 3.70 dBm -26.30 dB
2475 GHz 2.490 GHe 1.000 WHz 248851 GHz -26.95 dBm -1.95dB 2690 GHz 2691 GHz 500.000 kiz 269005 GHz 1341 dBm 9.1 dB
2.490 GHz 2.495 GHz 1.000 MHz 249467 GHz -15.83 dBm -283dB 2691 GHz 2695 GHz 1,000 MHz 2.69154 GHz -1631 dBm 631dB
2,495 GHr 2496 Ghe 200.000 kHz 249599 GHz -23.48 dBm -10.48 dB 2695 Gz 2710 GHz 1.000 MHz 269505 GHz 19.76 dBm 6.76dB
2496 GHz 2.516 GHz 100.000 kHz 251345 GHz 5.03 dBm -24.97 dB 2.710GHz 2.795 GHz 1.000 MHz 271002 GHz -34.01 dBm 9.01 dB8
festy R L i nesdy (N &
10:09:47 PM  12/20/2023 07:45:45 PN 12/20/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n41 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

07:52:17 BN 12/20/2023

08:00:25 PM  12/20/2023

Ref Level 40.00dBm Offset 10.50 dB Mode Auto Sweep saL. LD S TR Lmoey
Count 300/300
wmmhm Fp
Line _SPUROUS. 2 3
30
0 20
10 dir
" . ool A
(] |M 7 T oy A i T ‘
10 I | i
I 4
SR REE T ams oz ] T |
I i .
30 i m N N
40 dBrr \‘ﬂ_...
.
50
2,66 Ghz 70005 pts 135 MHL/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2828 G | | o e
2 Result Summa
2660 GHz 2690 GHz 100.000 kHz 267677 GHz 3.83 dBm -26.16.dB
2475 GHz 2.490 GHz 1.000 MHz 249031 GHz 29.87 dBm -4.87 dB 2690 GHz 2,691 GHz 1.000 MHz 2.68007 GHz 17.34 dBm -734d8
2490 GHz 2495 GHz 1.000 MHz 2.49499 GHz -19.94 dBm -6.94 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz 20.12 dBm 1012 dB
2495 GHe 2496 GHz 300,000 kHz 249600 GHz -25.02 dBm -12.02 dB 3695 GHr 3720 GHz 1,000 MHz 270163 GHz 35,52 dBm 125248
2436 Ghz 2526 Ghz 100,000 kliz ZSITSUGHE E22iL ] L il ) 2720 GHz 2795 Gz 1,000 Mz 2.72178 GHz .56 dBm -17.56 dB
Ready. (I Lo Readly T @

FR1 n41/30MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Mode Sweep

Ref Level 4000 dBm  Offset 10.50 0B Made Auto Sweep sa RefLevel 40,00 dBm  Ofset 10,508
Count 300/300
1 Spurious Emissions

Limit Chee¥ P T

Line _SPUROUS_LINE_ABS_od2 3 1 4N -SPURIOUS_LINE_ABS 02
30 sPORIBUS_LINE_ABS_002
20 20
10 dby
o AP [l

IMDMMN A TTYRER "f"‘""ﬁ\*\"‘*’ el T

-10 ‘

07:53:12 PM 12/20/2023

07:58:83 B4 12/20/2023

f L ki o~
| =
) 40 dB \‘M.__
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
2.660 GHz 2.690 GHz 100.000 kHz 267262 GHz 4.24 dBm -25.76 dB
2475 GHz 2490 GHz 1.000 MHz 249011 GHz -25.49 dBm -0.49 dB 2690 GHz 2691 GHz 1000 MHz 2.60020 GHz -15.43 dBm 5.43dB
2.490 Gt 2495 GH 1.000 Mt 2.49497 GHz -18.87 dBm -5.87 dB 2691 GHz 2695 Ghz 1,000 M 2.69134 GHz 18,80 dBm £.80dB
2495 GHe 2496 GHz 300000 kHz 249600 GHz -25.17 dBm -1217d8 2695 GHz 2720 GHz 1.000 MHz 269529 GHz -21.82 dBm £82d8B
2856 GHz 2526 Gz 100,000 kHz 2.52376 GHz 474 dBm -2526dB 2720 CHe 2795 ohie 1000 Mis 272043 GHz 3975 dBm 147548
ey e Reach jinaasaniif ;o
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG3N2802C

FR1 n41 / 30MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Made Auto Sweep

saL RefLevel 40.00dBm  Offset 10.50 d8.

Mode Sweep

Limit Ches¥ Fp
Line _SPURJOUS.

0

zn

10 dt

0 ll = T e T e W r i

10 T

3R e,

Ref Level 40.00 dBm  Offset 10.50 0B

Limit Chesk

Line _SPUR|OUS_UINE_485_od2

Made Auto Sweep

saL Ref Level 40.00dBm  OMfset 10.50 dB.
Count 300/300

1 Spurious Emissions

e spu’z‘ms LINE_ABS_0q2
SPORIBUS_LINE ABS_002

Mode Sweep

-30 dBen B ™
M 40 dBm - \'N.,\_,‘“_
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 GHz 8004 pts. 1 MHz/ 2.526 GHz 2 Result Summa;
2 Result Summa
2475 GHz 2,450 Ghz 1000 MHz 248991 GHz 27,64 dBm e e e Fyarretid 1507 dam R
2,490 Gz 2495 GHz 1.000 MHz 209431 GHz -22.39 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69104 GHz 19.38 dBm -9.38dB
2,495 GHz 2.496 GHz 300,000 kHz 249600 GHz -26.23 dBm 3695 GHr 3720 GHe 1.000 MHz 769523 GHz 74,69 dBm 11.69d8B
2496 GHz 2526 GHz 100.000 ktz 2.52087 GHz 229 dBm 2.720 GHz 2.795 GHz. 1.000 MHz 2.72069 GHz -39.86 dBm -14.86 di
Ready Ready inananni 2
07:54:08 PM 12/20/2023 07:58:22 PM  12/20/2023
FR1 n41 / 30MHz / DFT-S OFDM / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[ - | -

30

20 20

10 déi

0 1 - e i olope
[ ST FoenI MOy P T Tk I

10 I T I

07:55:04 PM 12/20/2023

07:58:51 BM  12/20/2023

il
| {40 cbor ."’"-»..«_,_
50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 1 MHz/ 2828 G | | o e
2 Result Summa
2660 GHz 2,630 GHz 100.000 kHz 267681 GHz 2.34 dBm -27.66 dB
2475 GHz 2.490 GHz 1.000 MHz 249047 GHz -29.50 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.69008 GHz -20.42 dBm -10.42 dB
2490 GHz 2.495 GHz 1.000 Mitx 2.49488 GHz -17.95 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69151 GHz -22.91 dBm -12.91 dB
2495 GHe 2496 GHz 300000 kHz 249575 GHz -25.95 dBm 2695 GHz 2730 GHz 1.000 Mz 269519 GHz -25.92 dBm 129248
2.496 GHz 2.526 GHz 100,000 kHz 252176 GHz 2.38 dBm 2720 GH 2795 GHe. 1,000 Mz 272006 GHz 40,54 dBm 1554 dB
— [ [T £ b
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e%FCC RADIO TEST REPORT Report No. : FG3N2802C

SPORTON LAB.

FR1 n41 / 30MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.50 6B Made Auto Sweep saL RefLevel 40.00dBm  Offset 10.50 d8. Mode Sweep
Count 300/300

Count 300/300
1 Spurious Emissions

Limit Chee¥ P} Limit Cheek 55

Line _SPURJOUS. 2 : Line _SPURIOUS_LINE_x85_0q2 phss
0 SPORIGUS_LINE_ ABS_002 T
20 20
10 d
o A A % “'1 el

P S Y T ‘

rk‘ ! 40 dBrr T -""‘\-.W__

50
2.66 GHz 10005 pts 13.5 MHz/ 2.795 GHz
2.475 Gz 8004 pts. 1 MHz/ 2828 G | | o e
2 Result Summa
2660 GHz 2,630 GHz 100.000 kHz 2,684 78 GHz 0.69 dBm -29.31 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz -33.45 dBm -8.45dB 2690 GHz 2,691 GHz 1.000 MHz 2.69055 GHz -20.17 dBm -10.17dB
2,490 GHz 2,495 GHz 1.000 MHz 249492 GHz -20.00 dBm -7.00 dB 2691 GHz 2,695 GHz 1.000 MHz 269147 GHz 24,60 dBm -14.60 dB
2,495 GHz 2.496 GHz 300,000 kHz 249600 GHz -26.15 dBm -13.15 dB 3695 GHr 3720 GHe 1,000 MHz 769602 GHz 34,00 dBm -21.00 dB
2436 Ghz 2526 Ghz 100,000 kiz ZSOVrGHE TIIaEm EIATL ] 2720GH: 2795 Gz 1,000 Mz 2.72009 GHz -42.64 dBm 17.64.dB
resty o R pety L

07:56:02 BM  12/20/2023 07:58:19 BM  12/20/2023

FR1 n41/30MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 4000cBm  Offset 10508 Mode Auto Sweep saL EERdn S ey e
Count 300/300
_Lw\-[hr:q PRSs
Line _SPURIGUS_LINE_ABS 062 s - f
30 SPURIOUS_LINE_ABS_002
2 20
10 di
[ : 3 = T [ Tl
T R A 1 |

-10 T ‘ 1
3B ! I | M
SPURIOUS_UNE ABS 002 |
_ﬂ,’ .
o

\;
30 i _\
M oo | b“"‘“—w
o Pt
50 h
7,66 GHz 70005 pts 3.5 MR/ 2.795 Gz
2475 GH: 8004 pts 1 Miiz/ 2326 GH2 || 5 pegute Summa
2 Result Summar
2660 GHz 2690 GHz 100.000 kHz 268530 GHz 147 dbm -28.53 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 38 GHz -27.00 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz <14.71 dBm 4.71d8
2490 GHz 2.495 GHz 1.000 Mitx 2.494 53 GHz -20.71 dBm 2691 GHz 2695 GHz 1.000 MHz 2.69105 GHz -19.46 dBm -9.46 dB
2,495 GhHr 2496 GHz 300,000 kHz 249591 GHz -24.25 dBm 2695 GHz 2730 GHz 1.000 Mz 269518 GHz -23.06 dBm -10.06 dB
2.496 GHz 2526 GHz 100,000 kiz 252481 GHz 0.34 dBm 2720 GHe 3795 CHe. 1,000 MHz 272021 GHz 37.51 dBm 12,5148
Ready Resdly jinaasaniif £ trseted
07:57:0L T 12/20/2023 07:57:37 B 12/20/2023
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG3N2802C

FR1 n41/ 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 gBm  Offset 1050 6B Mode Auto Sweep saL Reflevel 5000 dim  Offset 10.50 d8 Mode Auto Sweep s6L
Count 300/300
Limit Check P}
Line _SPURJOUS. 2
30
0 0
10 d
. L e L A A
! P R Y e v Oglprnipr
T T o T ‘ I
10 | |
{
I L L .
W ]
40 dBrr - N
50
265GHz 10005 pts 145 ML/ 2.795 Gz
2475 Ghe 3004 pts 7 Mke/ 2536 GHz

2 Result Summa;
2 Result Summal

2650 GHz 2690 GHz 100.000 kHz 2667 88 GHz 3.43 dBm -26.52 dB
2475 GHz 2.490 GHz 1.000 MHz 24897 GHz -31.46 dBm -6.46 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69008 GHz .23.57 dBm -13.57dB
2490 GHz 2495 GHz 1.000 MHz 2.494 86 GHz -20.73 dBm -7.73 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69264 GHz -25.51 dBm -15.51 dB
2495 Gtz 2.49 GHz 500000 kitz 249598 GHz -23.98 dBm -10.98 dB 3695 GHr 3730 GHe 1,000 MHz 270610 GHz -25.55 dBm 125548
2496 GHz 253 GHz 100,000 kHz LA P07 ELZEU i L 2.730GH: 2795 Ghz 1.000 MHz 2.73284 GHz -43.29 dBm 1829 dB

08:01:27 BM  12/20/2023 08:12:32 B 12/20/2023

FR1 n41/40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.50 0B Mode Auto Sweep saL Reflevel 40.00cBm  Ofiset 10.50 d& Mode Auto Sweep seL
Count 300/300
Ty | (TP
Limit Chee¥ P T 55
Line _SPUROUS_LINE_ABS_od2 Aes 1 4N -SPURIOUS_LINE_ABS 02 PSS
30 sPORIBUS_LINE_ABS_002
20 20
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P R o o ¥
R T T e DY o4 ‘
I
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v 1 ha
40 dBrr T o
50
2,65 Ghz 70005 pts 8.5 MHz/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz

2 Result Summa;
2 Result Summal

2650 GHz 2690 GHz 100.000 kHz 266598 GHz 2.90 dBm -2.10d8

2475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.69022 GHz -21.80 dBm -11.80 dB

2490 GHe 2495 GHz 1.000 MH:z 249491 GHz 87808 2691 GHz 2695 GHz 1.000 MHz 269106 GHz -21.37 dBm -11.37d8

2495 Ghr 2.496 GHz 500000 kHz 249599 GHz s 2695 GHz 2730 GHz 1.000 MHz 269657 GHz -23.94 dBm 1094 dB

2.496 GHz 2.536 GHz 100.000 kHz 2.53169 GHz 2730 GHz 2795 GHz 1,000 MHz 2.732 23 GHz 42.35 dBm 17.35dB
[ e T
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FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.50 6B Made Auto Sweep

Limit Chesk P
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Line _SPURJoUS.
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Count 300/300

RefLevel 40.00dBm  Offset 10.50 d8. Mode Auto Sweep
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08:03:13 BM  12/20/2023

50
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz
2 Result Summar

2475 GHz 2.490 GHz 1.000 MHz 2.49050 GHz -30.27 dBm -5.27dB

2.490 GHz 2.495 GHz 1.000 MHz 2.49490 GHz -22.81 dBm -9.81 dB

2.495 GHz 2.496 GHz 500.000 kHz 2.49594 GHz -26.07 dBm -13.07 dB

2496 GHz 2536 GHz 100.000 kHz 251898 GHz 1.64 dBm -2836 dB

| I\ i
y

40 dbm — ’*'-m_\\

2,65 Ghz 70005 pts 8.5 MHz/ 2.795 GHz
2 Result Summa:
2650 GHz 2690 GHz 100.000 kHz 267026 GHz 2.77 dBm -21.23 dB
2690 GHz 2691 GHz 1.000 MHz 2.69007 GHz 2437 dBm -14.37dB
2691 GHz 2.595 GHz 1.000 Mz 269102 GHz -24.04 dBm -14.04 d8
2695 GHz 1730 GHz 1.000 MHz 2.69702 GHz -26.50 dBm -13.50dB
2730 GHz 2.795 GHz 1.000 MHz 2.73008 GHz -41.87 dBm -16.87 dB
Readdy T @
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 10.50 6B Made Auto Sweep

Limit Chesk P
Line _SPUR|OUS_UINE_485_od2

6L
Count 300/300

T B N E R T i i

2.475 GHz 8004 pts. 1 MHz/
2 Result Summal

2.536 GHz

2.475 GHz 2490 GHz 1.000 MHz 2.48990 GHz -31.11 dBm -6.11 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -23.17 dBm -10.17 dB
2,495 GHz 2496 GHz 500,000 kHz 2.49599 GHz -21.52 dBm -14.52 dB
2.496 GHz 2536 GHz 100.000 kHz 252558 GHz 1.47 dBm -28.53 dB
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Ref Level 40.00dBm  Offset 10.50 d Meode Auto Sweep
1 Spurious Emissions
SPORIGUS_LINE_ ABS_002 T
20
Q\g\wmvmmwm
I !
. ‘LI.J g '—-‘MM
40 dBrr T N
2,65 Ghz 70005 pts 145 ML/ 2.795 Gz
2 Result Summa:
2650 GHz 2690 GHz 100.000 kHz 267828 GHz 1.12 dBm -28.
2690 GHz 2691 GHz 1,000 Miz 269002 GHz 26.66 dBm 16.66 dB
2691 GHz 2.695 GHz 1.000 MHz 2.69217 GHz 2547 dBm -15.47 dB
2695 GHz 1730GHz 1.000 MHz 269597 GHz -27.70 dBm A1370d8
2730GHz 2.795 GHz 1.000 MHz 273057 GHz 4262 dBm -17.62 dB
fesy S ke
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FR1 n41 / 40MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

0B:05:12 BM  12/20/2023

08:08:20 PM  12/20/2023

Mode futo Sweep saL RefLevel 50,00 dBm  Offset 10.50d8. Mode Auto Sweep s6L
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2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summa;
2 Result Summa
2650 GHz 2690 GHz 100.000 kHz 266572 GHz 0.07 dBm -29.93 dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 86 GHz -35.39 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68007 GHz 32.77 dBm -22.77dB
2490 GHr 2495 GHr 1.000 MHz 249488 GHz -21.32 dBm 25691 GHz 2695 GHz 1.000 MHz 269110 GHz 3031 dBm -2031d8
2495 GHe 2496 Gz 500000 kitz 249599 GHz -27.21 dBm 7695 GHz 3730 GHz 1,000 MHz 269529 GHz 34,30 dBm -21.90dB
2.496 GHz 2536 GHz 100,000 kiz ZEZ50 o L] 2.730GH: 2795 Ghz 1.000 MHz 2.73148 GHz -43.88 dBm 1888 dB
Ready Ready pninanini| =

FR1 n41/40MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 40.00 dBm  Offset 10.50 B

Made Auto Sweep

Ref Level 40.00dBm  OMfset 10.50dB.

Mode Auto Sweep

Caunt 300/300
_Um- Cheel PRsS
Line _sPURloUS_Lne_ABs_ot2 ;
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765G 70005 pis 45 WA/ ERE
2.475 GHz 8004 pts 1 MHz/ 2.536 GHz 2 Result Summai
2 Result Summa
3 2650 GHz 2690 GHz 100.000 kHz 2.68039 GHz 0.34 dBm -29.66 dB
2475 GHz 2490 GHz 1.000 MHz 249027 GHz E 2690 GHz 2691 GHz 1000 MHz 2.60002 GHz 2069 dBm -10.69 dB
2490 GHe 2495 GHz 1,000 MH: 249499 GHz -24.54 dBm 2691 Ghiz 2695 GHz 1,000 MHz 269147 GHz -21.02 dBm -11.02d8
2495.GHiz 249 Gtz 500,000 kiiz 249599 GHz -25.67 dBm 2695 Ghie 1730 GHe 1,000 Mz 269518 GHz 2410 dBm 11048
2436 Ghz 2536 Gz 100.000 kiz 253481 GHz 0.69 dBm S 2795 chle 1000 b 273060 GHz 117 dBm 1617 dB
. ety S e
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FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Made Auto Sweep

6L

RefLevel 40.00dBm  Offset 10.50 d8.

Mode Auto Sweep
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2.64 GHz 70005 pts 15.5 MHz/ 2.795 Gz
2475 GHz 8004 pts. 1 MHz/ 2848 G | | [
2 Result Summa
2640 GHz 2690 GHz 100.000 kHz 267732 GHz 3.39 dBm -26.61 dB

2475 GHz 2.490 GHz 1.000 MHz 2.490 86 GHz -26.87 dBm -1.87 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69072 GHz 20.09 dBm -10.09 dB

2490 GHz 2495 GHz 1.000 MHz 2.49495 GHz -21.86 dBm -8.86 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69314 GHz 19.33 dBm 933 dB

2495 GHe 2.49 GHz 500000 kitz 249598 GHz -25.37 dBm -1237 dB 3695 GHr 3780 GHr 1,000 MHz 269553 GHz 21.86 dBm 8.86 B

2496 GHz 2546 GHz 100,000 kiz ZEITGE B ZHTaBT Zr 2740 GHz 2795 Ghz 1.000 MHz 2.78053 GHz -45.26 dBm -20.26 dB

o D5 —_—T
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FR1 n41/50MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00dBm  OMfset 10.50dB.

Mode Auto Sweep

Ref Level 40,00 dBm  Offset 10,50 dB Made Auto Sweep £
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Limit Che<¥ R - 55
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2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summa;
2 Result Summa
2640 GHz 2690 GHz 100.000 kHz 268217 GHz 2.10 dBm -21.90dB
2475 GHz 2.490 GHz 1.000 MHz 2.48974 GHz -26.79 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.69047 GHz <21.13 dBm -11.13d8
2490 GHs 2495 GHz 1.000 MHz 249482 GHz -22.75 dBm 2691 GHz 2695 GHz 1,000 MHz 2.69112 GHz -20.34 dBm -10.34 dB
2495.GHr 249 GHiz 500,000 kttz 249599 GHz -24.05 dBm 2695 GHz 1740 GHz 1.000 MHz 269548 GHz -23.27 dBm 1027 dB
2436 GHz 2546 GHz 100,000 kHz 252982 GHz 2.00 dBm 2740 GHz 2.795 GHz 1.000 MHz 2.79194 GHz -45.39 dBm -20.39 dB
i ety S CLRN
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FR1 n41 / 50MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Made Auto Sweep

6L
Count 300/300

gl e AW
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2.475 GHz
2 Result Summal

8004 pts

1 MHz/

2,546 GHz

2.475 GHz 2.490 GHz 1.000 MHz 248899 GHz -29.80 dBm -4.80 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -25.89 dBm -12.89d
2,895 GHz 2,49 GHz 500,000 kHz 2.49599 GHz -29.75 dBm -16.75 dB
2,496 GHz 2546 GHz 100,000 kiz 252420 GHz 0.70 dBrm -29.30 dB

R [T y L

08:15:33 BM 12/20/2023

RefLevel 40.00dBm  Offset 10.50 d8.
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Mode Auto Sweep
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40 dBrr !

2.64 GHz 70005 pts 15.5 MHz/ 2.795 GHz

2 Result Summa:
2640 GHz 2690 GHz 100.000 kHz 266138 GHz 1.28 dBm -28.72dB
2690 GHz 2691 GHz 1.000 MHz 269001 GHz -23.43 dBm -13.434d8
2691 GHz 2.595 GHz 1.000 Mz 269109 GHz -22.99 dBm -12.99d8
2695 GHz 1780 GHz 1.000 MHz 269519 GHz -26.39 dBm 139948
2740 GHz 2.795 GHz 1.000 MHz 2.77918 GHz -25.32 dBm -20.32d8
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FR1 n41 / 50MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summa;
2 Result Summa
2.640 GHz 2.690 GHz 100.000 kHz 2.68292 GHz 1.52 dBm -28.48 dB
2475 GHz 2490 GHz 1.000 MHz 248931 GHz -31.47 dém -6.47dB 2690 GHz 2691 GHz 1000 MHz 2.60022 GHz 25.01 dBm -15.01 dB
2.490 Gt 2495 GH 1.000 Mt 2.49420 GHz -27.60 dBm -14.60 dB 2691 GHz 2695 Ghz 1,000 M 2.69220 GHz 24.70 dBm 470 d8
2495.GHr 249 GHiz 500,000 kttz 249598 GHz -23.61 dBm -16.61 dB 2695 GHz 2740 GHz 1.000 MHz 269533 GHz -28.98 dBm 1598 dB
2856 GHz 2546 GHz 100,000 ke 2.53085 GHz 0.14 dBm -29.86dB 2780 Che 2795 chie 1000 Mis 2779790 GHz 78535 dBm 3035 dB
ey e Reach jinaasaniif s
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